
XBD
XLC Bottom Dolly

Assembly and 
Installation Instructions

Step 1:
Attach Front Button Bars (Item 2) to Dolly Frame
(Item 1) using Clevis Pins (Item 3) and E-Rings
(Item 4).

12000 Portland Avenue South, Burnsville, MN  55337
Phone: 952/884-4051, Fax: 952/884-0043

www.electrovoice.com
© Bosch Communications Systems	 09/2009
Part Number 38110233 Rev B

U.S.A. and Canada only.  For customer orders, contact Customer Service at:
800/392-3497  Fax: 800/955-6831

Europe, Africa, and Middle East only.  For customer orders, contact Customer Service at:
+ 49 9421-706 0  Fax: + 49 9421-706 265

Other Internatonal locations.  For customer orders, Contact Customer Service at:
+ 1 952 884-4051  Fax: + 1 952 887-9212

For warranty repair or service information, contact the Service Repair department at:
800/685-2606

For technical assistance, contact Technical Support at: 866/78AUDIO

Specifications subject to change without notice.

Electro-Voice®

Step 2:
Attach Rear Mount Plates (Item 5) to Dolly Frame (Item 1)
using Screws (Item 6), Nuts (Item 7), and Washers (Item 8).

Be sure to align the holes from the Plates to correct
holes in the Dolly Frame as shown below.

Step 3:
Attach Wheels (Item 9) to Dolly Frame (Item 1) using Screws
(Item 10), Nuts (Item 11), and Washers (Item 12).

Step 4:
Attach Enclosure to Dolly Frame.

Item Description Qty.

1 Frame S/A, XBD Dolly 1

2 Front Button Bar, XBD Dolly 2

3 Pin, Clevis, .25” Dia. x 1.125” Grip, SST 4

4 E-Ring 4

5 Mount Plate, Rear Cabinet, XBD Dolly 2

6 Screw, 1/4-20 x 1”, Hex Cap 6

7 Washer, Lock, 1/4 Split Ring, SST 6

8 Nut, Hex, 1/4-20, SST 6

9 Wheel, 4” Swivel, Blue Rubber Tire 4

10 Screw, 5/16-18 x 3/4, Hex Cap, SST 16

11 Washer, Lock, 5/16 Split Ring, SST 16

12 Nut, Hex, 5/16-18, SST 16

Step 2
See Detail below for 
correct holes to bolt 

through

Step 1

Step 3

Torque all Screws to
70-90 in-lbs.

(84-108 cm-kg)

XLC127 and XLC907 XLC118 and XLC215


